Suggested Formulary Guidelines
The following is a list of suggested, frequently used medications for a SBHC.  Each SBHC program may decide the specific drugs, amounts and doses needed based on their specific practice.  There are many factors that should be taken into consideration such as: frequency of specific illnesses, age specific drug requirements, presence of and accessibility of other community providers and pharmacies, percent of un-insured clients and the scope of your practice.  There is no expectation that every SBHC would require the full list of medications.  Several SBHC’s also refer students and families to large chain pharmacies that have an extensive list of $4.00 prescriptive medications.
All SBHCs are required to provide emergency care as needed.  The following medications are required for all SBHC sites: Epinephrine 1:1000 solution, ampule, Albuterol unit dose 2.5mg/3ml or 0.083 % ampules for nebulizer treatment, diphenhydramine 25 mg tabs and syrup12.5mg/5cc, glucagon and oral glucose, and glucocorticoid.  Emergency equipment such as oxygen, ambu bag and automatic electronic defibrillator (AED) are required based on the EMS response time.  
Over the Counter (OTC) Medications 
Analgesics/anti-inflammatories/anti-histamine
Acetaminophen tablet, liquid, suppository



Ibuprofen  tablet, liquid
Diphenhydramine tablet, liquid
Creams/ointments
Bacitracin topical ointment 
Calamine lotion

Hydrocortisone Cream 1%

Permethrin 5% cream (Elimite) or 1% rinse (Nix)

Tincture of Benzoin

Triple Antibiotic Ointment

Reproductive Health Agents 
Condoms

Spermicidal agents
     Other

Guaifenesin DM  liquid, tablet
Mylanta 600 liquid
Pepcid tablet 
      Ear Wax removal system
Hydrogen Peroxide

Normal Saline for soft contacts

Opcon A (same as Naphcon A)

Oragel Maximum strength

Saline mist Nasal spray

Tears (lubricating solution)
Antipyrine & Benzocaine Otic Solution (about $12 and is original formulation of Auralgan A/B Otic drops) (There is a new formulation of Auralgan which is about $200 but has a new formulation) 

Prescription Medications 
Antibiotics

Amoxicillin 
Azithromycin powder,tablet
Ciprofloxacin tablet 

Cefixime tablet, liquid

Ceftriaxone  injection (IM)

Doxycycline  tablet`

Mupirocin 2% ointment

Metronidazole tablet 
Penicillin G  injection (IM)
Sulfamethoxazole/trimethoprim 400mg/80mg (Bactrim) tablet


























Reproductive Health Agents 

ParaGard (Copper IUD)

Depo Provera injection (IM)
Implanon (Etonogestrel contraceptive implant system)


Oral contraceptive pills
Ortho Evra patch

Emergency Contraception (Plan B,Ella) 

Nuvaring

Mirena (levonorgesterel-releasing IUD)

Vaccines (Recommended by CDC/ Vaccines or Children Program)
Diphtheria, Tetanus & acellular Pertussis (DTaP)
Diphtheria, Tetanus &  acellular Pertussis and Inactive Polio (DTaP-IPV)

Diphtheria, Tetanus & acellular Pertussis, Hepatitis B and Inactive polio DTaP-Hep B-IPV( DTaP-Hep B-IPV)
Diphtheria, Tetanus & acellular pertussis and inactivated poliovirus and haemophilus b conjugate (DTaP-IP-HI)
Enhanced Inactivated Polio Virus (e-IPV)
Hepatitis B and Hemophilius b vaccine (Hepatitis B-Hib)
Hepatitis A (Hepatitis A Pediatric)
Hepatitis A-Hepatitis B
Hepatitis B pediatric/adolescent dosage

Hemophilus Influenza B (Hib)

Human Papilloma Virus (HPV - Quadrivalent Human Papillomavirus Types 6, 11, 16 and 18 Recombinant)

Human Papilloma Virus (HPV -Bivalent Human Papillomavirus Types 16 and 18)
Meningococcal Conjugate (Groups A, C, Y and W-135)
Measles, Mumps and Rubella (MMR)
Pneumococcal 13-valent pediatric
Pneumococcal Polysaccharide (23 Valent)
Rotavirus, Live, Oral, Pentavalent
Tetanus & Diphtheria Toxoids (Td)
Tetanus Toxoid, Reduced Diphtheria Toxoid and Acellular Pertussis (TdaP)

Varicella
Influenza 













Other
Albuterol inhalation solution 0.5% and syrup Alupent metered dose inhaler

Cortisporin Otic suspension Epinephrine (1:1000 ) auto-injector syringe

Erythromycin 0.5% ophthalmic ointment

Glucagon or oral glucose

Sulfacetamide 10% ophth. suspension 

Hyoscyamine Sulfate tablet, solution
Insulin
Lidocaine HCL Topical Solution 2% spray
Narcan injection (IM)

Phenazopyridin (Azogesic) tablet
Prednisone or Prelone tablet, liquid 
Promethazine HCL tablet, liquid, injection (IM)

Triamcinolone 0.1% cream 

